



**NOMBRE DE LA ALUMNA: YARENI GRICEL SANCHEZ
MORALES**

NOMBRE DEL TRABAJO: CONVERSACION

**NOMBRE DEL PROFESOR: MIKE ANDERSON
HERNANDEZ ORDOÑEZ**

ESPECIALIDAD: ENFERMERIA

CUATRIMESTRE: TERCER CUATRIMESTRE

FRONTERA COMALAPA CHIAPAS

Patient: Good morning, I'm here for a consultation.

Paciente: Buenos días, estoy aquí para una consulta.

Nurse: Good morning, with pleasure. What is your name?

Enfermera: Buenos días, con mucho gusto. ¿Cómo se llama?

Patient: My name is Andy Michel Velazquez Sáenz

Paciente: Mi nombre es Andy Michel Velazquez Sáenz

Nurse: Ok, very good, how old are you and what symptoms do you have?

Enfermera: Ok, muy bien, ¿cuántos años tiene y qué síntomas tiene?

Patient: I am 30 years old and I have fever, headache, vomiting and body pain.

Paciente: tengo 30 años de edad y tengo fiebre, dolor de cabeza, vómitos y dolor corporal.

The nurse writes down the patient's information on the clinical record.

Nurse: well, I need to take your vital signs and a blood sample to examine your condition.

Enfermera: bueno necesito tomar tus signos vitales y una muestra de sangre para examinar tu condición.

Nurse: I need you to wait 15 minutes to normalize your blood pressure.

Enfermera: Necesito que espere 15 minutos para normalizar su presión arterial.

Patient: Good

Paciente: Bien

15 minutes later the nurse takes the patient's blood pressure.

Nurse: Please wait while the doctor treats you.

Enfermera: Espere mientras el médico lo atiende.

Patient: Thank you very much.

Paciente: Muchas gracias.

5 minutes later

The nurse brings the patient in

Doctor: Hello, good morning, take a seat please.

Doctor: Hola, buenos días, tome asiento por favor.

The nurse comes in and gives you a sheet with your data previously written down.

Doctor: In a moment we are going to perform a laboratory study and see what he has.

Doctor: En un momento le vamos a hacer un estudio de laboratorio y ver que tiene.

Patient: good

Paciente: bien

Nurse: follow me please

Enfermera: Sígame por favor.

The patient follows the nurse to the laboratory, where a blood sample will be taken.

Laboratorian: Good morning nurse, what do you need?

Laboratorista: Buenos días enfermera, ¿qué necesita?

Nurse: I need you to take a blood sample from my patient and analyze it.

Enfermera: Necesito que tome una muestra de sangre de mi paciente y la analice.

Laboratorian: Very good, right away.

Laboratorista: Muy bien, enseguida.

The laboratory technician takes his instruments and goes to the patient

Laboratory technician: Good morning, I will take a blood sample. Please stretch her arm to place the tourniquet. You will feel a slight sting on her arm.

Técnico de laboratorio: Buenos días, le tomaré una muestra de sangre. Por favor estire su brazo para colocar el torniquete. Sentirá un ligero pinchazo en su brazo.

The laboratory technician places the tourniquet and takes the sample

Laboratorian: Ready, please accompany the nurse so she can prescribe something to lower your fever.

Laboratorista: Listo, por favor acompañe a la enfermera para que le recete algo para bajarle la fiebre.

The nurse prescribes an intravenous paracetamol and he lies down on one of the clinic beds.

2 hours later

The nurse takes the results to the doctor to analyze them

La enfermera le receta paracetamol intravenoso y él se acuesta en una de las camas de la clínica.

2 horas después

La enfermera lleva los resultados al médico para que los analice

Doctor: Well, you have salmonellosis but don't worry, I'll give you some medicine to make you better.

Doctor: Bueno, tienes salmonelosis, pero no te preocupes, te daré un medicamento para que te mejores.

The patient is feeling better with the instructions given by the doctor.

El paciente se siente mejor con las indicaciones del médico.

The treatment given to the patient was:

El tratamiento dado al paciente fue:

Ampicillin (50 - 100 mg/kg every day for 5 to 7 days

Ampicilina (50 - 100 mg/kg cada día durante 5 a 7 días

Ceftriaxone (50 - 75 mg/kg every day IV 1 dose 3 - 5 days)

Ceftriaxona (50 - 75 mg/kg cada día IV 1 dosis 3 - 5 días)

Ciprofloxacin (500 mg every 12 hours for 3 - 5 days)

Ciprofloxacina (500 mg cada 12 horas durante 3 a 5 días)